
USE OF CHEMICALLY ENHANCED PRIMARY
TREATMENT IN PUERTO RICO

by

Adrianne Hyldahl
B.S. Engineering and Applied Science (2000)

California Institute of Technology

Elisha Hopson
B.S. Environmental Engineering Science (2000)

Massachusetts Institute of Technology

Submitted to the Department of Civil and Environmental Engineering In partial
fuilfillment of the requirements for the degree of

MASTER OF ENGINEERING
IN CIVIL AND ENVIRONMENTAL ENGINEERING

AT THE

MASSACHUSETTS INSTITUTE OF TECHNOLOGY

June 2001

© 2001 Adrianne Hyldahl and Elisha Hopson
All rights reserved

MASSACHUSETTS INSTI UTE
OF TECHNOLOGY

JUN 0 4 2001

LIBRARIES

The author hereby grants to M.I.T. permission to reproduce and distribute publicly paper
[...]
high influx of tourists from November to March. Thus, the WWTPs' effluent quality is

important in order to maintain the coastal beauty and public health.

1.2 Background Information on Puerto Rico's Wastewater Treatment Plants

1.2.1 Project Background
The Puerto Rican government hired the Compania de Aguas de Puerto Rico

(CAPR), a Vivendi company, to operate the 30 wastewater treatment plants in Puerto

Rico. CAPR is in charge of operating and improving the WWTPs. Last year most of

these WWTPs got injunctions against them. EPA, which was responsible for getting the

injunctions in court, wouldn't lift the injunctions until the WWTPs could prove that their

9

HYLDAHL AND HopsoN



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO Rico

effluents were meeting the required limits. These limits are usually an effluent value of

30 mg/L TSS and BOD.

CAPR and the Puerto Rico Aqueduct and Sewer Authority (PRASA) created a

compliance plan for these WWTPs in order to meet these requirements. They formed a

Polymer Addition Task Force as part of this plan. The Task Force included CAPR

Technical experts, CAPR and PRASA regional managers and operators, MIT students,

and chemical suppliers. Each team had a different objective in the task force. It was in

this respect that this project developed. CAPR had MIT students M. Varona and L. Otero

come in during the summer as part of MIT's Undergraduate Research Opportunities

Program (UROP). The UROP students' main goal was to perform bench scale and full

scale polymer testing. The students' tasks also included providing data accumulation and

evaluation, and writing reports. The scope of work begun by the students was ultimately

too large to be finished in a summer, which is where the current research came into the

picture. By continuing from where the UROP students' final report (Otero and de Varona

2000) left off, the project goal of ultimately improving the performance of these WWTPs

so they meet their limit requirements and get the injunctions lifted would be easily met.

This would permit new development to attach to these WWTPs, and hopefully allow for

future development around these WWTPs while safeguarding the environment.

1.2.2 Vega Baja and Fajardo Wastewater Treatment Plants
The two WWTPs chosen for this project were Vega Baja and Fajardo. These

WWTPs were not only part of the background testing (Otero and de Varona 2000), but

they are also very similar WWTPs in terms of their design. Both WWTPs have a

trickling filter and a separate and parallel activated sludge train. In our studies, we have

10

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICO

focused on the combination of chemically enhanced primary treatment (CEPT) followed

by trickling filters. We have not changed or analyzed the parallel biological treatment

system.

Trickling filters involve spraying the sewage over a bed of rocks or other media.

As the water trickles through the rocks, a biofilm forms that removes organic carbon

from the water. Occasionally the biofilm detaches from the rocks, so a settling tank is

placed at the end of the trickling filter system (Metcalf & Eddy 1991). Vega Baja has

two of these trickling filters that are operated in parallel; the flow from the primary

clarifier is divided between the two trickling filters. Fajardo has a conventional trickling

filter and a "biotower", which is simply a very tall trickling filter. These are in series; the

water from the primary clarifier first flows through the trickling filter and then through

the biotower (Otero and de Varona 2000).

The activated sludge trains in both of these WWTPs are one or two very compact

package plants consisting of an aeration tank, a clarifier and usually an aerobic digester.

In the aeration tank, air is bubbled into the tank to encourage microbial activity for the

conversion of organic carbon to carbon dioxide. The settling tank allows for the removal

of biomass, or sludge, created in the aeration tank, and the anaerobic digester consumes

some of the sludge producing methane (Metcalf & Eddy 1991).

The Vega Baja Wastewater Treatment Plant is designed to handle 2.2 million

gallons per day (MGD), and at the time of this study was handling an average flow of 1.6

MGD. The limits imposed by the injunction on this wastewater treatment plant are 30

mg/L of TSS and 5 mg/L of BOD. The Fajardo WWTP is designed to handle a flow of 4

MGD, and was handling an average flow of 2.2 MGD during testing. The injunction

I 1

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICo

against the Fajardo Wastewater Treatment Plant specifies that it must achieve a TSS limit

of 30 mg/L and a BOD limit of 28 mg/L (Otero and de Varona 2000).

12

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICO

1.3 Introduction to Chemically Enhanced Primary Treatment

1.3.1 Theories of Chemically Enhanced Primary Treatment
Traditional wastewater treatment plants use gravitational settling to remove many

contaminants from the wastewater. This process usually removes 60% of the total

suspended solids (TSS), 30% of the biochemical oxygen demand (BOD), and 30% of the

nitrogen and phosphorus from the wastewater. Primary clarification is typically the first

step in a series of treatment processes. Unfortunately in today's growing society where

wastewater treatment plants are handling more wastewater that originally anticipated and

environmental regulations are becoming more stringent, gravitational settling alone does

not provide the necessary removal. Chemically enhanced primary treatment (CEPT) is a

viable way of improving gravitational settling (Harleman 2000).

CEPT involves the addition of a coagulant to a settling tank in a wastewater

treatment plant. The coagulant is usually an aluminum or iron salt, and is used to

encourage the aggregation of particles in the wastewater into larger particles. These

composites have a larger diameter than the original particles and therefore settle more

quickly. Many particles that would not settle on their own, because they are too small,

are incorporated into the flocs and descend to the bottom of the tank. Because more of

the particles settle out, CEPT has a higher removal efficiency: 85% for TSS, 60% for

BOD, 85% for phosphorus, and 30% for nitrogen (Harleman). The addition of CEPT can

greatly improve the efficiency of a gravitational settler in a wastewater treatment plant

(Harleman and Murcott 1992).

13

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICO

1.3.2 Orange County, California: Retrofitting with CEPT
The Water District of Orange County, California operates two wastewater

treatment plants, one of which has a trickling filter and an activated sludge plant, similar

to the WWTPs studied in Puerto Rico. Since the 1980s, Orange County has been adding

chemicals to its influent to aid in coagulation and flocculation; they call this process

Advanced Primary Treatment (APT) however it is the same as CEPT. The results have

been wonderful; they achieved low enough levels of Biochemical Oxygen Demand

(BOD) and Total Suspended Solids (TSS) that they were granted a waiver from full

secondary treatment (Hetherington et al 1999).

The design of Orange County Plant #1 has CEPT plus a trickling filter and CEPT

plus an activated sludge pant. This WWTP is able to handle an average flow of 60

million gallons per day (MGD). All of the influent is pretreated, and goes through

chemically enhanced primary clarification. The wastewater is then divided into three

parallel trains at the splitter box. A little more than half of the flow goes to the activated

sludge plant. Eighteen MGD goes to the trickling filter, and the remaining four MGD

goes straight to the disinfection step. The effluents of these three trains are blended and

then combined with the effluent from Plant #2, which also uses chemicals, and sent to the

ocean outfall. The diagram of Plant #1 follows in figure 2 (County Sanitation 1993).

4 MGD

60 MGD Chemically 18 MGD Trickling To Plant #2
Enhanced .- I _ ----- _

Primary Filter

Treatment

38 MGD Activated
Sludge

Figure 2: Orange County, CA Wastewater Treatment Plant

14

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO Rico

The use of chemicals at Orange County consists of Ferric Chloride (FeCl3) and a

small amount of anionic polymer, to aid in flocculation of the coagulated material. The

FeCl3 is currently added at the grit chamber splitter box, to ensure proper mixing. It was

added prior to the grit chambers, but the addition at this point was starting to interfere

with other parts of WWTP operation. The dose of FeCl3 is between 20 and 30 mg/L.

The anionic polymer is added just before or directly to the primary clarifier in a dose

from 0.15 to 0.25 mg/L. The chemicals are added for 8 to 10 hours during peak flow

only. The amount of FeCl3 and polymer added to the system is monitored carefully; jar

tests to determine the proper dose of each chemical are performed weekly (Hetherington

et al 1999).

The results at Orange County have shown CEPT to be quite beneficial. The

average removal of BOD, shown in figure 3, by CEPT is 42% and TSS, shown in figure

4, is removed up to 75%. The water is then treated with either the trickling filter or the

activated sludge process. The average additional BOD removal in the trickling filter is

85% and the average TSS removal is 44%. The additional removal of BOD in the

activated sludge process is 96%, and TSS is removed by an additional 93%. The average

effluent concentrations are 36 mg/L BOD and 20 mg/L TSS; that is about an overall

removal of 90% in both BOD and TSS.

15

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTo Rico

Orange County-% removal BOD

100.00

90.00

80.00 - -

70.00

s60.00 -
0

50.00

40.00

30.00

20.00

10.00

0.00

U CEPT Only _ CEPT + Trickling Filter N CEPT + Activated Sludge

Figure 3: Orange County, CA- %BOD removal

Orange County- % removal TSS

100.00

90.00 -

80.00 ir

70.00

-60.00

50.00

S40.00

30.00

20.00

10.00

0.001

E CEPT Only E CEPT + Trickling Filter E CEPT + Activated Sludge

Figure 4: Orange County, CA- %TSS removal

16

HYLDAHL AND HopsoN



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICO

Orange County has had some trouble with the implementation of Chemically

Enhanced Primary Treatment, but over the years, they have found solutions to many of

these problems. First of all, they found that if chlorine is added, for odor control, with

the FeCl3, there is a problem with floating sludge. They solved this problem by simply

adding the chlorine upstream of the ferric chloride. They also found that because the

characteristics of the wastewater influent change periodically, they do not achieve

optimum effluent quality. This was taken care of by periodically doing jar tests. These

jar tests not only adjust the ferric chloride dose, but they also test the anionic polymer. If

the polymer is found to not be performing well, the chemical vendor has an opportunity

to submit a new polymer that would solve the problem. This allows for the chemical

company to have the opportunity to remain as the supplier as well as for the WWTP to

achieve optimum performance (Hetherington et al 1999).

Chemically Enhanced Primary Treatment has worked well in Orange County,

California. They have reached low enough BOD and TSS effluent levels to meet their

National Pollutant Discharge Elimination System permit and to receive a waiver from

secondary treatment. CEPT has affected the performance of the trickling filter and

activated sludge system. The trickling filter and activated sludge system are removing

BOD and TSS as best as their design allows, maybe even a little better. The use of CEPT

in Orange County allows the WWTP the option of not investing money into large capital

projects and actually saves money in terms of sludge hauling. Advanced Primary

Treatment is the cheapest, most effective way for the Orange County Wastewater

Treatment Plant to meet its effluent requirements.

17

HYLDAH L AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO Rico

1.4 Otero and de Varona 2000 Results

The team's project is based in large part on prior work done on the plants in

question. Prior results include analysis of the basic physical properties of the wastewater

stream (COD, TSS, pH, temperature, turbidity, and residual chlorine), jar tests to

recommend chemical selection and dosing, and on two of the five plants full-scale tests

(Otero and de Varona 2000). This team chose two of the untested plants with similar

treatment systems for the project. At both plants aluminum chlorohydrate was the

recommended chemical. The results of the chemical selection jar tests can be found in

appendix B, while analysis of the dosage jar tests is below.

Analysis of Dosage Jar Tests (data from Otero and de Verona 2000)
100.0%

90.0%

80.0%-

0

60.0%

60.0%,,

40.0%;
0 20 40 60 80 100 120

concentration (mg/L)
-+--TSS- Fajardo -K- COD- Fajardo -e-TSS- Vega Baja -U-COD-Vega Baja

Figure 5: Dosage Curve

In choosing a dosage for a plant the goal is to choose the dosage at which the

returns in percent removal drop significantly. At both plants the maximum dosage that

continues to provide a benefit in increased treatment is in the 40-60 mg/L range.

Accordingly the team planned to dose both plants at a value of 40 mg/L.

18

HYLDAHL AND HopsoN



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICO

Chapter 2: Methods

2.1 Vega Baja

The Vega Baja Wastewater Treatment Plant is a system with two different parallel

systems. The primary is on the primary clarifier/trickling filter series, but there is also an

activated sludge package plant that was assumed to be working properly. After the

primary clarifier, there are two parallel trickling filters and secondary clarifiers (Otero

and de Varona 2000). The primary clarifier works by mechanical settling, removing a

large number of the heavy particles. Trickling filters consist of a large spray arm that

sprays the wastewater over a bed of rocks, or in some cases a porous plastic material

similar to nested waffles. As the water trickles over the medium, a biofilm forms that

removes organic carbon from the water. The medium for the trickling filters at Vega

Baja is large gravel. As the biofilm grows, some of the biomass detaches from the rocks,

so a secondary settling tank is placed at the end of the trickling filter system (Metcalf &

Eddy 1991). A plant schematic is included at the end of this section.

The Vega Baja WWTP is designed to handle 2.2 MGD (Otero and de Varona

2000), and is currently handling an average flow of 1.6 MGD. In addition, at the time of

this study, all of the pretreatment was out of service, and a filter press for the sludge was

not being used. The effluent limits on this WWTP are 30 mg/L of TSS and 5 mg/L of

BOD. The full-scale tests planned on the Vega Baja plant will investigate how CEPT can

help this WWTP meet these standards.

Prior research indicates that for this system the addition of 40 mg/L of GC-850,

an aluminum salt, would provide the most efficient removal with the least amount of

floating solids (Otero and de Varona 2000). The group started with the recommended

19

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO Rico

chemical and dosage in our full-scale tests. The GC-850 was added to the influent of the

primary clarifier, and rapidly mixed in the influent pipe. The original testing plan was to

run one background day without applying chemicals and then 5 days of constant

chemical addition at 40 mg/L to allow the plant to adjust. Unfortunately, unforeseen

circumstances prevented the initial plan from being implemented.

While working at Vega Baja there was one main problem, floating sludge in the

primary clarifier. The best way to describe the condition is a film on the surface of the

water varying from a thin layer to one that was about 2 inches thick. This film appeared

to be made up of the sludge that is created in the primary clarifier. The first idea of the

team was that the chemical dosage was too high, and it was cut in half to 20 mg/L. When

this did not clear up the problem, the team turned to the plant operators for ideas. After

speaking with the plant operators, it became evident that the sludge was accumulating

Figure 6: Floating sludge at Vega Baja

20

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICo

because it was not being removed fast enough. At Vega Baja the sludge pump, which

moves sludge from the storage tank on the primary clarifier to the anaerobic digester,

runs only during the day when the operators are present. The CEPT application produces

more sludge than typical primary settling because more solids are removed, and

unfortunately when that sludge wasn't removed during the night a large portion of it

fermented and resuspended, floating to the top. After discovering this we applied

chemicals only when the sludge pump was running. This seemed to clear up the

problem.

At Vega Baja we placed portable composite samplers - machines that take several

samples over the course of 24 hours to provide a mechanical daily average - at the

entrance and exit of the primary clarifier, and at the exit of the trickling filter. We used

the existing samplers at the entrance and exit of the plant as well. Each sampling point

was tested for total suspended solids, BOD5, COD, total phosphorus, and total organic

carbon.

All samples that were taken during the full-scale testing of both plants were

analyzed at the regional lab in Cauguas. The samples were kept on ice until they reached

the lab. Ice was also placed in the portable samplers to preserve the condition of the

wastewater.

21

HYLDAHL AND HOPSON



F-

PLANT SCHEMATIC

INPLUENT
PUlP STATION

DEGRITTER

SPLITTER
Box

PRIMARY
SETTLING

AERATION
BASIN

AEROBIC
DIGESTER

CEPT PACKAGE PLNT (CIRCULAR)
EHVIROWUIP

& r--------------- -1

RASI

ANAEROBIC
DIGESTER

SLUDGE

RECIRC

L

L-.---------------------------------

)n
PRIMARY TRICKLING PUM SECONDARY
SETTLER FILTER SETTLER

(2)

z

LANDFILL

EFFL

DRYING BEDS/
OR FILTER PRESS

COMMUNITOR

a

z

.5

Key
Broken
CEPT Addition

= Sampling Locati

®R

A-

-4

00
0

0

~0

0

0

0.

U

E

0.)

1~

I -

......................



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICo

2.2 Fajardo
The Fajardo Wastewater Treatment Plant is comprised of three parallel systems:

an aeration plant, a package plant, and a trickling filter followed by a bio-tower (Otero

and de Varona 2000). Both the package plant and aeration plant are assumed to be

working efficiently, and independently meeting EPA standards. Our focus is on the

primary clarifier/trickling filter chain.

The primary clarifier at Fajardo is very similar to the clarifier at Vega Baja,

except that a chemical, an aluminum salt plus polymer at 45 mg/L, was already being

added when we arrived. At Fajardo the trickling filter system is composed of a trickling

filter, biotower, and secondary clarifier in series. The biotower in the Fajardo WWTP is

basically a very large trickling filter.

In our study we added a chemical coagulant with a higher aluminum content and

no polymer, to the entrance of the primary clarifier and then monitored the results. We

placed portable composite samplers at the entrance to the primary clarifier, and at the

entrance and exit of the trickling filter/biotower series. These sampling points are in

addition to the permanent composite samplers at the entrance and exit of the plant. The

sampling point at the plant exit draws from all three systems (package, primary, and

aeration). Each sampling point was tested for total suspended solids, BOD5, COD, total

phosphorus, and total organic carbon. A plant schematic is included at the end of this

section.

The plant is designed to handle a flow of 4 MGD with the newly built package

aeration plant (Otero and de Varona 2000). During the week the team was in Fajardo the

total influent averaged 2.4 MGD, although over the past year the flow was as high as 9.5

MGD with monthly maximums typically around 4 MGD. During the testing the flow

23

HYLDAHL AND HoPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICO

through the trickling filter was approximately I MGD. The effluent limits in Fajardo are

the same as in Vega Baja for TSS (30 mg/L) but BOD is significantly higher than the

Vega Baja limit at 30 mg/L (Otero and de Varona 2000).

In January there were several broken parts in the Fajardo WWTP. The trickling

filter, pista grit, communitor and digester were all out of service. Although the lack of

pretreatment is damaging to the life of the plant's equipment, a more immediate effect is

caused by the non-functioning digester. Since there is a functioning anaerobic digester in

the package plant the sludge from the primary clarifier is taken by truck from the clarifier

to the package plant's digester. This led to the sludge storage tank on the primary

clarifier being constantly full of sludge, and the sludge blanket in the clarifier consistently

several feet deep in the center of the clarifier.

We based our chemical selection and dosing on preliminary studies of Fajardo

and other WWTPs. The jar tests at Fajardo determined that the addition of approximately

40 mg/L of PAX-XL19, an aluminum based salt, would provide the most effective

primary settling efficiency for the amount of chemical used (see Fig. 5).

Before our test at Fajardo 88 ml/minute of PAX-519 was being added constantly

to the influent of the primary clarifier (this corresponds to a dosage at peak flow of

approximately 45 mg/L). Originally we planned to halt the chemical dosage for at least a

day before starting our tests, but the plant operators would not shut the chemical off for

compliance reasons. Since the value was close to our recommended dose and seemed to

be working effectively, we left the pump settings at 45 mg/L.

Our original schedule included 5 days of testing at a continuous dose of PAX-

XL19. However problems arose with the trickling filter on our first and third day of

24

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO RICo

dosing which caused the operators to stop the chemical addition. On the first day a

whitish film appeared over the normal dark-green of the trickling filter. The cause of the

whitish film is still unclear, since the chemical we added (aluminum chlorohydrate) was

the same as the main component of the PAX-519 that was being added prior to our

arrival. In order to prevent a possible overdose we lowered the chemical dose slightly to

44 mg/L and installed a timer on the pump for the chemicals. The timer stopped the

addition of chemicals between 11:00 PM and 6:00 AM, during which low or no-flow

conditions are present in the plant.

On the third day the majority of the trickling filter turned a dark brown color, and

the chemical was again halted. Although we are confident that the problems on the third

day were caused by the drying out of the filter during maintenance of the trickling arm

the previous day, we were unable to convince the operators of the safety of the XL19, and

they requested that we returned to the original 519. We did as they asked, and therefore

our final days of sampling test the effectiveness of PAX-519 at the same dose of 44

mg/L.

25

HYLDAHL AND HOPSON



USE OF CHEMICALLY ENHANCED PRIMARY TREATMENT IN PUERTO Rico

Figure 8: Dried out trickling filter at Fajardo - the dark lines are the normal color of the trickling filter and

are where the arms were stopped for maintenance on the previous day.

All samples that were taken during the full-scale testing were analyzed at the